Dual Vesa Bracket sc:pusros

Assembly Instructions
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INSTALLATION ON COUNTER TOP
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COVER PLATE

WIRE PASS THRU
FROM ENCLOSURES

IF WIRING THRU #0156in,5/32in HARDWARE NOT WIRE INLET
COUNTER #3.96mm INCLUDED \’g
ADJUST TILT / TENSION
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ABOVE COUNTER
WIRE OUTLET

IF MOUNTING TO ANOTHER 100mm MOUNT
THAT REQUIRES M5 SCREWS

REMOVE M4 PRESS IN NUTS
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RISE STAND

M4 X 10mm PHILLIPS PAN HEAD SCREWS, QTY 4
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DUMRO1 DUAL VESA BRACKET

M4 X 8mm PHILLIPS PAN HEAD SCREWS, QTY 8

IPAD 10.27, QTY 2

SPACE ENCLOSURE FRONT PLATE ASSY, QTY 2

ACCESSORIES

FREE STANDING BASE
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TCDP8FB-BLACK
TCDP8FW-WHITE

ADHESIVE BASE

TCDPGAB-BLACK
TCDPGAW-WHITE
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